
 
301 Broad Street 

Fitchburg, MA 01420 

Phone: 978-829-1900 

 
DPW Weekly Update December 2020 – January 3, 2021 

 
Dear Mayor, Councilors, and Colleagues; 
 
As we close out the 2020 calendar year, we reflect on a challenging time for DPW with the 
COVID pandemic causing personal hardships as well as departmental staffing and budget 
constraints.  Throughout the pandemic, the men and women of the Administration, Cemetery, 
Engineering, Parks, Recreation, Streets, Water, and Wastewater Divisions dutifully continued to 
report for work to accomplish the essential functions that keep the City of Fitchburg open for 
business.   
 
In spite of the challenges of 2020, DPW was still able to accomplish significant modernization 
[...]
2-inch service on the 12-inch main leaking at the corporation.  This service was not on any 

plans and did not appear to be connected to anything.  The corporation was removed and a 

stainless steel wraparound was installed.  The trench was backfilled, compacted, and a 

temporary hot top patch was completed. 

 FWD personnel replaced water gate box covers at 197 Pratt Street, 868 Fisher Road, and 

Reingold Street at England Avenue. 

 FWD personnel excavated and repaired the curb stop at 104 Mechanic Street, the trench was 

backfilled and compacted. 

 A contractor (Tandem) renewed the owner’s side of the water service to 94 Highland 

Avenue and also installed a new fire service at this location. 

 FWD personnel repaired/straightened curb boxes at multiple locations throughout the city 

that were found unusable during the meter project. 

 FWD personnel performed numerous turn offs/ons of water services for the water meter 

replacement project.    

 The Reservoir Caretaker cut/removed brush on Overlook Dam. 

 The Reservoir Caretaker cut up and removed a fallen tree on the Fitchburg north dam access 

road. 

 Reservoir caretaker monitored the level of Wyman Reservoir throughout the week 

(presently at -1.6 feet), gate is open 14 inches.  Reservoir is being maintained at -2.0 feet (or 

as closely as possible) for the winter, seasonal drawdown. 

 The Reservoir Caretaker, along with one person from distribution, jetted/cleaned culverts 

along the access road to the Bickford Reservoir pump station. 

 FWD personnel excavated and repaired a leak on the 2-inch water service to 85 Lunenburg 

Street, which is tapped on Wilmont Street. 

 FWD personnel paved trenches at 30 Chestnut Street and 85 Lunenburg Street.  These 

trenches are on hills and we did not want them washing out, creating hazardous a 

hazardous condition(s). 

 FWD personnel excavated and installed a complete new hydrant opposite 41 Blueberry 

Lane.  The Fitchburg Fire Department (FFD) was notified that it was back in service. 

 FWD personnel excavated and repaired the curb stop box at 17 King Place. 

 FWD personnel excavated and renewed the city side of the water service at 160 Ellis Street. 

A private contractor (Tandem) renewed the owner’s side. 



16 

 

 FWD personnel had to shut down the water main on Minneapolis Avenue after a contractor 

hit the service while excavating to renew the owner’s side of a service line.  The contractor 

repaired the service and renewed the owner’s side. 

 FWD personnel repaired/straightened curb boxes at multiple locations throughout the city 

that were found unusable during the meter replacement project. 

 FWD personnel investigated a potential water leak at 136 Culley Street. No leak found. 

 FWD personnel investigated a potential water leak at 401 Highland Ave. Treatment tested a 

water sample from this location and the results indicated it is city water. 

 

Fire Hydrants 

Total 
Hydrants 

Out of 
Operation 

Hydrants 
Replaced 

Hydrants 
Repaired 

Winterized/ 
Maintenance 

Painted Flushed 

1,632 5 0 1 0/0 0 103 

 

 FWD personnel installed a break-away kit on a hydrant that had been hit on Pearl Street at 

Longwood Avenue.  Personnel found this hydrant broken after the previous snowstorm. 

 FWD personnel continued winterizing hydrants throughout the city. Two hydrants were 

found frozen, both hydrants were thawed and remain in service. 

 FWD personnel repaired a broken operating nut on the hydrant at 32 Minneapolis Avenue. 

Notified FFD that it was back in service. 

Administration and Meters/Billing 

 Total of 14 real estate closings – final readings completed along with preparation of final 

bills for attorneys/realtors.  Future real estate closing final readings also scheduled. 

 29 invoices totaling $158,555.57 were processed for FY21 warrant WG21026. 

 1 purchase requisition was entered into Munis for approval by Purchasing. 

 Submitted payroll for the two week period ending 12/11/2020.  Total payroll was 

$65,914.79 including $7,170.55 in overtime.  Overtime this pay period included double time 

paid for Thanksgiving and time and a half for the day after Thanksgiving. 

 Submitted payroll for the two week period ending 12/24/2020.  Total payroll was 

$76,924.14 including overtime and $15,903.14 in PTO and longevity payout to an employee 

who is retiring this month. 

 During the course of the week, a total of 154 meters were changed out to Neptune meters by 

Baystate WinSupply.  8,097 meters have now been replaced, with 3,361 remaining.  

Customer accounts in Munis were updated with the new meter/MIU information.  

Appointments for meter change-outs continue to be made by Water Division personnel 

through the contractor’s website. 

 Missy and Jennifer continued entering meter change information into Munis. Now that the 

December bills have been run they can change the meters in Munis.  While the billing was in 

pre-bill phase they entered longitude and latitude to each meter and added the final 

readings into the bill runs. 

 Bills and all supporting reports were run and sent to Touchpoint for printing/mailing to 

customers.  The total number of bills generated this month was 10,924. 



17 

 

 Held/attended a virtual pre-bid presentation for the SCADA upgrade project.  Arcadis 

provided a Powerpoint presentation that included pictures of the facilities and answered 

questions from contractors/attendees. 

 Completed warrant WG21023 for the week ending 11/25 - 52 invoices were paid totaling 

$140,222.59. 

 Completed warrant WG21025 for the week ending 12/11, 15 invoices were paid totaling 

$20,078.47. 

 Attended the December Water/Wastewater Commission meeting, also posted the approved 

minutes for the 11/4 Commission meeting. 

 Loaded laptop for the December monthly billing.  Total Badger meter (old meters/reading 

system) accounts were 3,560, total Neptune meter (new meter/reading system) accounts 

was 7,836.  The puts the city-wide meter upgrade project at 68.8%. 

 Completed the meeting minutes for the 11/4 Water/Wastewater Commission meeting.  The 
agenda for the upcoming 12/9 Commission meeting was sent to the City Clerk as well as 
posted on the City website. 

 
In addition to routine maintenance and administrative tasks, the following services were 
completed: 
 

Water Permits and Inspections 

Type Number 

Emergency DigSafe Mark-outs  2 

DigSafe Mark-outs  3 

Inspections of Work on Water System 0 

Record Plan Updates  13 

Special Permit Applications Reviewed 0 

New Water Service Applications  0 

View Permits reviewed 0 

Curb Stops Turned off/on 12 

Located/cleaned gate/curb boxes  17 

Final Readings/Real Estate Closings 0 

New Meter Installations/Checks 3/2 

Backflow Preventers Tested  0 

Cross Connection Surveys 0 

Residential Appointments Made  0 

Totals 52 

 
  



18 

 

WASTE WATER DIVISION 
Jeff Murawski, P.E. – Deputy Commissioner of Wastewater 

 
The WWTF processed 70.65 million gallons of sewage during the last week of December due to 
heavy rain (3-in) and melting of over 2-feet of snow.  This heavy inflow caused a significant 
bypass of almost 18 MGD to bypass secondary treatment.  In total, 69 tons of organics and 103.5 
tons of solids were removed and prevented from entering the Nashua River.   

 
Week of 12/20/2020 – 12/26/2020 

 

Sewage Flow 70.56 Million Gallons 

Rainfall 3.21 Inches 

Secondary Bypass 17.93 Million Gallons 

BODin (lbs) 147,807 Pounds 

BODout (lbs) 9,808 Pounds 

BOD Removal (%) 84.85%  

TSSin (lbs) 218,011 Pounds 

TSSout (lbs) 11,025 Pounds 

TSS Removal (%) 90.48%  

 
WWTF Maintenance & Operations: 
 

 Plant Fleet Vehicles have seemed to commonly be experiencing drained batteries; 
Maintenance have jump started and charged batteries of the Plant Fleet Vehicles. 

o Jump start and charge batteries on multiple Plant Fleet Vehicles; checking 3 times 
per week (ongoing). 

 Plant Wastewater Sampler No. 2:   replaced the pump hose & unplugged the sample 
line. 

 Snow Removal:  Small snow event (12/20) - performed clean up on Monday (12/21). 

 Gas Modem:  troubleshooting phone line to gas modem (ongoing). 

 Headworks Building:  replaced motor on first unit heater. 

 Headworks Back Stairwell to Blowers:  replaced unit heater fan motor. 

 Control Room:  replaced broken key lockbox. 

 Duall Odor Control System:  repaired hypochlorite line and caustic line leaks. 

 Snow Removal:   12/5 Saturday snow storm. 

 Snow Removal:  12/17th snow storm; prep Wednesday (12/16th); finished clean-up 

Friday (12/18th).  

 Gas Modem:  troubleshooting phone line to gas modem (ongoing). 

 Bucket Truck, Plant Fleet Vehicle:  battery dies after 1 day, troubleshooting (ongoing). 

 Battery dies after 1 day; troubleshooting , found positive lead to the versa-lift live all the 

time must be a stuck solenoid, installed temporary disconnect switch to versa-lift need 

to troubleshoot further. 

 Gravity Belt Thickener No. 1:  troubleshot and repaired polymer delivery system; found 

failed analog control module . 

 Preventative Maintenance rounds were performed this week, by available maintenance 
staff, using “Staffing Minimization” hours (58.5 person-hours for the reporting period).   



19 

 

 

 
 

 

 Participated in daily video conference calls with Wastewater Management.  

 12/05/2020 Rain event (1.91” of rain):   Flow peaked at 25.72 MGD, and we bypassed 

0.736 MG. 

 12/09/2020 City of Fitchburg Public Education Brochure Meeting with CDM Smith and 

City Staff. 

 12/10/2020 Completed and submitted November 2020 NPDES Report to MADEP & 

USEPA. 

 12/17/2020 Substantial snow storm. 

 12/24/2020 Rain event (1.00” of rain):  resulted in a peak flow of 32.89 MGD, with a 
bypass of 1.575 MG around Secondary Treatment. 

 12/25/2020 Rain event (continued - 2.14” of rain):  resulted in a peak flow of 38.39 
MGD, with a bypass of 13.527 MG.  The melting of the early week’s snow exacerbated 
the flow to the Plant. 

 Reviewed Wastewater Management Plan Phase II and made corrections for Weston & 

Sampson. 

 Subsequent to discontinuing “Shelter-in-Place” staffing, Treatment Operations staff are 

now on a normal shift rotation plan but with limited staff (“staffing minimization”). 

 Beginning 12/01/2020:   the “10.5-hr Wastewater Operator” started working reduced 

staffing schedule on their week day shift, due to cold weather. 

 Superintendent out on vacation (week of 12/28/2020 – 01/01/2021). 

 Subsequent to discontinuing “Shelter-in-Place” staffing, Treatment Operations staff are 
now on a normal shift rotation plan but with limited staff (“staffing minimization”). 

o Beginning 12/01/2020:   the “10.5-hr Wastewater Operator” started working 
reduced staffing schedule on their week day shift, due to cold weather. 

 Tested all emergency showers. 

 Preventative Maintenance checks on Gravity Belt Thickeners.  

 Cleaned the Gravity Thickener. 

 Cleaned the Return Activated Sludge Pumps.  

 Chemical deliveries:  
o Sodium Hypochlorite (Disinfectant Chemical; and Odor Neutralization 

Chemical). 
o Ferric Chloride (Coagulant Chemical); 

o Sodium Hydroxide (pH Adjusting Chemical); 

o Magnesium Hydroxide (Alkalinity Adjusting Chemical); and 

o Polymer (C321), for Fournier Presses (Sludge Dewatering Polymer Chemical). 

Administration: 

 Deputy Commissioner managing Division remotely (as of Mar. 17th). 



20 

 

 Daily (or more frequent, as needed) conducting video calls with Wastewater 
Management Team. 

 Coordinated with Purchasing Department, for Wastewater procurement needs. 

 Coordinated with Human Resources Department, for Wastewater personnel needs. 
 

Sewer System 

 Sawcut and reset 2 collapsing manholes on Southwick Street.  

 Sewer Crew Fleet Vehicle, Chevy 1500:  replaced a radiator, brake light, and leaking 
transmission lines.  

 Crew replaced of radiator hoses and brake light on Sewer System Manager pickup truck. 

 Conducted overflow checks combination manholes (CMHs), due to heavy rain event on 
Christmas Day:  six (6) overflow activations were found, in the City’s remaining 152 
CMHs.  

 Jetted the City sewer line on St. Peter Street, after a rags build-up was noticed during the 
CMHs checks.   

 Cleaned out sand debris from force main valve manhole on Marshall Road.  

 Changed desiccant on all flow meters, and replaced six (6) batteries.  

 Jetted Jackson Avenue City-sewer, from Phelps Street to Upham Street, as routine 
maintenance in a historically known problem area of the sewer system.  

 Conducted a ‘Dye Test’ at #60 Congress Street.  As a result of the Dye Test, we found 
roof leaders tied into the sanitary sewer system, and roots in lateral during 
CCTV.  Called to inform the property owner, and was told that they will correct the 
problem.  

 Performed a ‘Push-Cam’ CCTV investigations of two catch basins at the intersection of 
Fredette Street at Franklin Road. We discovered that the catch basins were tied into the 
sanitary sewer.  

 Service call request (Darlene Street):  We jetted both the City-drain and City-sewer on 
Darlene Street; (homeowner had reported a ‘gurgling toilet’); the City sewer line was 
found to be flowing fine, however we jetted the City sewer line as a service-courtesy.  

 We vacuumed out accumulated rags at 2 manholes in the intersection of Shea Street at 
Cathy, and Shea at Gloria, as sewer system preventative maintenance.  

 We performed a sewers cleaning of City sewers in Upham Street, from Jackson Avenue 
to John Fitch Highway, due to frequent overflows in area.  

 In response to a sewer service call for #172 Bemis Road:  we discovered that the summit 
manhole on Bemis Road at Intervale was packed with sediment and broken up concrete; 
we vacuumed out the debris, and jetted the City sewer line (line is now all clear); 
however, we determined that service issue experienced at #172 Bemis Road is a 
homeowner issue, on the privately owned sewer service line.  

 We cleaned out Jetter/Vac Truck, and washed it down.  

 Paved one manhole on Industrial Road.  

 Started clean up at East WWTF from river bank repair project, moved excess soil to 
Airport Road Pit, and brought old scrap steel piping to scrap yard.  

 Joint sealed 7 manhole frames and covers.  

 Built a swale at the end of Buttrick Ave, to enable surface water to drain off of sewer 
easement access road.  

 Brought E350 Van to West Fitchburg Autobody to have rack system built in box.  

 PJ Albert separated one combination manhole at the intersection of Cascade Street and 
Plain Street.  



21 

 

 Blue Diamond Equipment finished installing the “new sewer” on Highview Street.  
Installed system to be pressure testing in coming weeks, along with manhole-to-
manhole trenches lining.  Full yard restoration to occur in the spring time. 

 Replaced 3 frames and covers (2 on Stoneybrook Road, 1 on Westminster Street); also 
installed pavement repairs at the manholes.  

 Assisted DPW – Engineering, by inspecting a 4’ dimeter culvert at St. Anthony School 
for DPW Engineering; culvert pipe appears to be in great shape.  

 Replaced sprocket on cement mixer that had become worn out.  

 Replaced Jetter/Vac Truck’s fill tube piping, in order to hook up to DPW yard hydrant.  

 Finished grading and moving soil spoils stockpile at East Plant River bank project.  

 Finished checking combination manholes; 7 transfers were found to have occurred, on 
the 152 remaining combination manholes, resulting from the 1.9” of rain on 11/30/2020.  

 P.J. Albert finished separating combination manhole on Overland Street at Cascade 
Street.  

 Cleared blockage at #460 Ashburnham Street.  At this location, an SSO occurred due to 
sediment deposition from a nearby catch basin that is tied into the sanitary sewer 
system.  An SSO report was filed with the EPA and DEP.    

 Joint sealed 3 MHs that we raised last week.  

 Added blocks and strings to 7 combination manholes that were missing them.  